
 

 
 
 

 
 

 

 
 
 
 

 
 
 
 

 
 
 
 

 

2022  

 

JOINT VENTURE             

STUDI 

INTERNATIONAL/ 

IDEA CONSULT/ 

LANDMARK  

11/ 28/2022  

ENVIRONMENTAL AND SOCIAL IMPACTS 

ASSESSMENT (ESIA) FOR NYARUGURU -

HUYE -GISAGARA WATER SUPPLY SYSTEM 

(WSS)  

UNDER THE IMPLEMENTATION OF RWANDA 
NATIONAL INTEGRATED WATER SUPPLY 

AND SANITATION MASTER PLANS 
(RNIWSSMP) 



    
 

ii 

TABLE OF CONTENT  
Tabl e of Contents 

TABLE OF CONTENT ....................................................................................................................ii 

LIST OF FIGURES ........................................................................................................................ vi 
[...]
Rwanda Development Board 

Submission of the Final ESIA Report to RDB 

for final review and approval and issuance of 

the Clearance Certificate. 

3.6. Primary data collection 

Data was collected from primary and secondary sources. Primary data collection involved site 

assessment surveys with appropriate survey tools such as camera, GPS, observation to qualify and 

quantify perceived impacts of the project on population, existing infrastructures, land use, and 

prevailing sensitive environmental receptors including surface and ground waters; animal breeding 

sites, feeding grounds. This was carried out with specific focus on biophysical environment (flora, 

fauna, topography and soil, climate and rainfall, geology, etc.), socio-economic and cultural 

environment (population, land use, sources of income, employment, goods and services, cultural/ 

historical sites). 

3.7. Secondary data collection 

Secondary data collection involved review of relevant policies, strategies and regulations related to 

buildings, infrastructures, national socio-economic surveys, education, and environmental impact 

assessment. 



    
 

15 

Policies, laws, and regulations that are relevant to the project are reviewed under chapter 5 of the 

present report. Reviewed documents include AfDBôs ISS and OSs, and other applicable national 

legislations. 

  



    
 

16 

CHAP IV: PR OJECT DESCRIPTION  

4.1. Background of the project 

The Nyaruguru-Huye-Gisagara WSS Project is part of the structural actions established by the 

National Integrated Water Supply and Sanitation Master Plans (NIWSSMPs) of Rwanda. The main 

objective is to ensure 100% access to clean water in parts of Huye and Nyaruguru districts and in all 

Gisagara district. The proposed project will contribute to enhanced hygiene and sanitation by 

reducing water borne diseases. This will also contribute towards reduction of poverty within the 

study area through the improvement of socio-economic activities (JV STUDI 

INTERNATIONAL/IDEA CONSULT/LANDMARK, 2022). 

In this perspective WASAC has attributed to the Consultant STUDI 

INTERNATIONAL/LANDMARK/IDEA CONSULT, as part of a complementary study to the 

NIWSSMP and its addendum of the feasibility study and detailed design of Nyaruguru-Huye-

Gisagara WSS. The total investment cost for the development of Nyaruguru-Huye-Gisagara WSS is 

about 220,360,890 USD as detailed in the table below (JV STUDI INTERNATIONAL/IDEA 

CONSULT/LANDMARK, 2022): 

Table 7: Estimated cost of the proposed project per phase 

 Estimated cost per phase (in USD) 

Facility 2024 - 2030 2031 - 2040 2041-2050 

Water Intake  840 000 840 000 840 000 

Water Treatment Plant  6 000 000 6 000 000 6 000 000 

Pumping Stations 10 935 033 943 538 730 603 

Tanks  2 115 000 4 960 000 4 845 000 

Transmission Pipes  42 650 808 8 357 542 0 

Distribution Pipes  11 763 748 26 003 021 36 268 572 

Private connections 2 352 750 4 550 887 6 219 905 

Junction Structures 444 581 384 988 0 

Access Track 7 000 000 0 0 

Land acquisition  560 986 11 202 0 

Total 84 662 906 52 051 178 54 904 081 

Miscellaneous (15%) 12 699 436 7 807 677 8 235 612 

Total 97 362 342 59 858 855 63 139 693 

 

The project will be in the Southern Province and concerns 26 sectors (7 in Nyaruguru district, 6 in 

Huye district and 13 in Gisagara district) as presented in the following table: 



    
 

17 

Table 8: Location of the project 

 

4.2. Water resources/intake structure 

4.2.1. One Water Intake on Akanyaru river 

A single transmission pipeline shall cross Nyaruguru, Huye and Gisagara districts and shall serve 

the 26 sectors forming the project area. This transmission pipe will conduct water from an intake 

located on the Akanyaru Upper between the Ntaruka Hydropower Plant and the Akanyaru 

multipurpose dam. It will be laid on the left bank of the river. The pipeline section between the intake 

and Huye will be a discharge system with three intermediate discharge tanks installed at high points 

to supply the areas of Munini, Cyahinda, Nyagizosi, Ngoma, Ngera, Rusenge, Kibeho, Kigembe and 

Nyanza. The total volume to be supplied is about 8,100 m3/day by 2030 and 18,000 m3/day by 2050.  



    
 

18 

At Mont of Huye, a new discharge tank will be implemented. It will ensure the water supply of the 

existing distribution tanks in Huye city and will supply the transmission line that continues towards 

Gisagara (JV STUDI INTERNATIONAL/IDEA CONSULT/LANDMARK, 2022). 

Table 9: Conceptual scheme of water intake at Akanyaru river 

 

The transmission pipe between Huye and Gisagara will transfer, by 2050, a flow of 21,370 m3/day 

and will be equipped with two connection points at Kibirizi and Ndora. They will be used to supply 

the planned discharge tanks at Cyarwa and Ndora. The end point of the transmission system will be 

a discharge tank that will be used to control the water supply in the sectors of Muganza, Mugombwa 

and Mukingo (JV STUDI INTERNATIONAL/IDEA CONSULT/LANDMARK, 2022). 

4.2.2. Raw water intake structure 

The raw water intake will be located on the Akanyaru Upper between the Ntaruka Hydropower Plant 

and the Akanayaru multipurpose dam. It will be on the left bank of the river. The table below, 

presents the coordinates of the water intake: 



    
 

19 

Table 10: Coordinates of the raw water intake 

 

The intake structure will consist of a submerged weir that will raise the water level in the Akanyaru 

river and subsequently ensure a gravity flow into the grit chamber. The grit chamber is equipped 

with mechanical coarse screens at the inlet and fine screens at the outlet. Also, a mobile scraper 

bridge will be installed to ensure the cleaning of the sludge in the chamber. 

 
Figure 2: Example of scrapper bridge 

The water is discharged into the suction basin and then delivered to the treatment plant by pumping. 

The water loss consists of water leakage from various facilities from the intake point through the 

water treatment plant, process water consumed during water treatment, sludge, evaporation etc. and 

its volume differs depending on the condition of respective facilities, the method of water treatment 

etc. During the period of high turbidity of the river, the water intake must have a capacity larger than 

the peak day flow by a ratio of 1.25. The capacity of the water intake is 87,620 m3/day by 2050. 

 

4.2.3. Raw water pumping station 



    
 

20 

A vertical axis pump in wet pit is the type of pumping station recommended by the feasibility study 

for raw water pumping. The main parameters that differentiate various available vertical axis pumps 

are the design features of the bowl and the impeller, and the method of lubrication incorporated in 

the pump design-oil-lubricated ones are preferred while the water to be pumped contains fine sand 

particles. When the water is meant for drinking purposes, it is desirable to use water-lubricated 

pumps as the oil-lubricated ones loose some oil into the water that is being pumped. However, in 

cases where the pump is expected to remain idle frequently, it is desirable to use an oil-lubricated 

pump because the rubber bearings of water-lubricated pumps can get out of shape and damaged. So 

far as the bowls are concerned, one looks for the efficiency guaranteed by the manufacture far over 

the concerned range of pumping heads and specified discharge (JV STUDI 

INTERNATIONAL/IDEA CONSULT/LANDMARK, 2022). 

The type of the pump shall be in conformity with the following (JV STUDI 

INTERNATIONAL/IDEA CONSULT/LANDMARK, 2022): 

- It shall satisfy the design discharge and the total lift and exert high efficiency within the 

operational range. 

- No cavitation shall occur at the design suction head. 

- The pump shall be determined examining the method of operation, and merits and demerits 

related to maintenance, dismantling and servicing etc. of the pump. 



    
 

21 

 

Figure 3: Example of vertical axis pump 

 



    
 

22 

Figure 4: Different arrangements of vertical axis pump 

4.3. Water Treatment Plant and Quality of Treated Water 

4.3.1. Water Treatment Plant (WTP) 

The adopted treatment process will consist of a classic Coagulation - Flocculation ï Decantation 

-Filtration - Disinfection process. The different stages and components of the treatment process 

are: 

- A pre-chlorination at the level of the water intake on the river. 

- A headworks to receive the raw water. 

- Upstream of the decanters, we plan a coagulation-flocculation stage, which aims at 

optimizing the decantation by the constitution and the consolidation of the flocs. This 

treatment will be carried out by injection of coagulant in a fast-mixing structure, possibly 

completed according to the quality of water by the injection of polymer type flocculant with 

a slow agitation. 

- The sludge extracted from the decanters will be sent by gravity or by pumping to a thickener 

then to a drying bed. 

- The pH correction by lime injection will be implemented as needed at the raw water inlet. 

- A lamella decantation stage optimized by the implementation of a sludge recirculation 

according to the needs. 

- An oxidation, if necessary, of manganese with air or chlorine in the clarified water at the 

outlet of decanters. 

The final capacity of the proposed WTP will be 72,000 m3/day of treated water, with an average 

daily flow of 3,000 m3/h. The implementation of the WTP will be carried out in several phases 

according to the water demand. For operation and maintenance convenience, the configuration of 

the plant phase 1, will be organized in two independent lines for the inlet, flocculation and 

decantation works. The raw water intake structures and the pipe between the intake and the WTP 

can be sized for the final phase. The nominal capacity of the new treatment plant is fixed to 24,000 

m3/day of produced drinking water, expandable to 72,000 m3/day in several stages. Thus, the 

following phasing is proposed: 



    
 

23 

- First phase: 24,000 m3/day in 2 lines of 12,000 m3/day each. 

- Second phase: 24,000 m3/day in one line. 

- Third phase: 24,000 m3/day in one line. 

The operating regime of the plant during the day should preferably be at steady flow. The actual loss 

rate will depend on the quality of the raw water, the maximum losses rate must be less than 2 %. The 

volume of treated water is counted excluding filter backwashing water and plant service water. The 

plant will be able to accept a hydraulic overload of 25 % when the turbidity of the raw water is at 

most equal to 100 NTU (JV STUDI INTERNATIONAL/IDEA CONSULT/LANDMARK, 2022). 

 

Figure 5: Layout of the proposed WTP 

4.3.2. Quality of Treated Water 

Water from the intake shall be treated to meet the standards of potable water in terms of 

physicochemical characteristics, inorganic and organic contaminants, and microbiologica l 



    
 

24 

requirements of the EAS 12:20218 (JV STUDI INTERNATIONAL/IDEA 

CONSULT/LANDMARK, 2022).  

Potable water shall comply with the physicochemical characteristics given in the table below: 

Table 11: Physicochemical requirements according to the EAS 12:2018  

 

Potable water shall comply with the limits of inorganic contaminants given in table below: 

  



    
 

25 

Table 12: Limits for inorganic contaminants according to EAS 12:2018 

 

Potable water shall comply with the limits of organic contaminants given in table below: 

  



    
 

26 

Table 13: Limits for organic contaminants according to EAS 12:2018 

 

Potable water shall comply with the microbiological limits given in table below: 

Table 14: Microbiological limits according to EAS 12:2018 

 



    
 

27 

4.4. Water treatment process 

4.4.1 General design principles 

General design principles of the WTP considered designing a WTP for continuous 24-hour 

operations. All major process units (chemical feeders, mixing basins, flocculation tanks, 

sedimentation tanks and filters) which require frequent servicing or cleaning should be provided at 

least in duplicate. Sedimentation tanks and filters should preferably be provided in triplicate, in order 

to limit the temporary overloading when one unit is being serviced or cleaned to 50%. 

4.4.2. Aeration 

The treatment process will also comprise aeration, which is the process whereby water is brought 

into intimate contact with air for the following purposes: 

- Increasing the oxygen content of the water. 

- Reducing the carbon dioxide content of the water. 

- Removing hydrogen sulphide, methane, and other volatile organic compounds responsible 

for imparting tastes and odours. 

- Removing iron and manganese responsible for imparting tastes and discoloration. 

Generally, there is no need for special provisions to be made for the aeration of surface water with 

the aim of reducing high contents of iron and/or manganese. The contents of iron and manganese as 

found in the surface waters in Rwanda are usually in a form that can easily be removed by 

coagulation, flocculation, sedimentation and filtration. However, aeration may be required to 

increase the oxygen content of waters abstracted from large storage reservoirs. 

4.4.3. Coagulation 

Coagulation can be considered to be the first stage in the formation of precipitates of finely divided, 

suspended and colloidal matter in water, induced by the addition of special chemicals called 

ñcoagulantsò. The commonest coagulant in Rwanda is aluminum sulphate, commonly called alum. 

Coagulant chemicals are in two main types including primary coagulants and coagulant aids. 

Primary coagulants neutralize the electrical charges of particles in the water which causes the 

particles to clump together well as coagulant aids add density to slow-settling flocs and add 



    
 

28 

toughness to the flocs so that they do not break up during the mixing and settling processes. Primary 

coagulants are always used in the coagulation/flocculation process while coagulant aids, in contrast, 

are not always required and are generally used to reduce flocculation time. 

Chemically, coagulant chemicals are either metallic salts (such as alum) or polymers. Polymers are 

manmade organic compounds made up of a long chain of smaller molecules. Polymers can be 

cationic (positively charged), anionic (negatively charged) or nonionic (neutrally charged). The 

Table below, shows some of the common coagulant chemicals and lists whether they are used as 

primary coagulants or as coagulant aids. 

Table 15: Types of coagulants 

 

The table, below, presents the advantages and the disadvantages of some coagulants 

  



    
 

29 

Table 16: Advantages and disadvantages of some coagulants 

 

4.4.4. Storage of Aluminium Sulphate 

Aluminium sulphate should be stored in a secured, cool, dry, well-ventilated area, removed from 

oxidising agents, alkalis, most metals, heat or ignition sources and foodstuffs. Ensure containers are 

adequately labelled, protected from physical damage and sealed when not in use. Check regularly 

for leaks or spills (if in a solution form). Large storage areas should have appropriate fire protection 

and ventilation systems. 

4.4.5. Health Hazards and Disposal of Waste Solution and Sludge 

Aluminium sulphate is categorised as a slightly corrosive, irritant and hazardous substance. This 

product has the potential to cause adverse health effects with over exposure. Use safe work practices 

to avoid eye or skin contact and inhalation. It may hydrolyse (with addition of water) to sulphuric 

acid, a strong tissue irritant. If released to water, aluminium salts will slowly be precipitated as 

aluminium hydroxide. This may lower the pH of waterways with toxic effects to aquatic organisms. 


































































































































